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¥ ] 78 BRIt FRB20 3.6V 6000mAh 21. 6Wh
50 L AR Chinese
Name of Sample | 4 5 Rechargeable Lithium=Ton Battery FRB20 3.6V 6000mAh 21. 6Wh
English
ot 5 1121060688
Sample No.
_ﬁ_}f&_ﬁ_,ﬁ_ 0N R ) 280 B3 A B 2 vl
Consignor Hangzhou Huacheng Network Technology Co., Ltd.
L b B SRS U F AT B 23 7
Manufacturer Hangzhou Huacheng Network Technology Co., Ltd.
A g IN 1Y
< ‘ml ‘,£ ) ) f\nr[ <\ LTK’} HM’T{TT I_H'
AR 7 ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7
Test method Section 38.3
=« ke G A b T
1 N =1 4
‘#Ji*‘r/ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
*‘f‘%ff‘ﬂﬁ& s /
)b 4
Appearance Black Plastics cement shell o
\J A : -}.
A onik B 92091-06-28 AL B 2021-07-06 ~ 2021-08-06
Accepted Date Test Date
Ty FEEAREAEA s A s e 2] 5 Pl AR 48 s TR s o,
R A Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, ()venhav} ge, Forced discharge
LR, ZAERA TS GREGFRAETF Y ST/SG/AC. 10/11/Rev. 7 38. 3bsifE4EK,
The sample has passed the test items of UN Manual of Tests and Criteria
KR 4E# |ST/SG/AC. 10/11/Rev. 7 Seetion 38. 3
Conclusion
HiE
Comment
Rt isbak
Consignor o 523000
Address “| "Post Code
ol ST 5% 15
Approver: Checker: Compller
B4 o o
Titles wllE T AYH (Vice chief engineer)
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o | BMFE LA | AAEERIAFAEKT N .
A% ERRIATRS BalsE | Agsk | S
Name of Test Standard requirement or The .
No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
e GRS Rl T
N J ST/SG/AC. 10/11/Rev. 7 38.3 UGT Nk
=iy ol J.‘J_/»‘ 1,‘ AC. 10/11 ge\ 73 ‘_uu..n ‘}LM]A L N
1 , UN Manual of Tests and Criteria See Appendix 1 %
e i ) pore ) See Appendix ]
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl Passed
simulation R
I T il A o T
3 » ST/SG/AC. 10 ev. 7 38.3 WlET2 G 3
2 mtﬂﬂﬁ [J/Iﬁ!i M:jnl‘ll T stlls Sn\i (l’n iil'ry-{-L]Jw 1 }Lm)\ 4 . I KA
vamial ‘ot 2EStS G Sr« See Appendix 2 otk
Thermal test  [S1/S6/AC. 10/11/Rev. 7 Section 38.3 Test T2 Passed
& Galas fidrdl T
5 M) ST/SG/AC. 10/11/Rev. 7 38.3 433 WLRH 2 3
3 . X UN Manual of Tests and Criteria e N R a8 /
Vibration ST/SG/AC. 10/11/Rew. 7 Section 38,3 Test T3 |0 ppendix 3 ki ;
Sk AL s O 99, » XSS Passed
H}\l||+( <('ll\. Jﬂ{‘] fﬂ f
M WY ST/SG/AC. 10/11/Rev. 7 38.3 HU§HT4 W 1 o
4 Shock E‘;/-\S‘gvzgllgf Jj};fs éjng Criteria gy [See Appendix 4 o4t
/SG/AC, 10/11/Rev. 7 Section 38. 4 Test Pagsed
PEAr I Gl g ifET
= Y ST/S6/AC. 10711/Rev. 7.38.3 WR4NTS N
5"‘%&% ; Ui )
5 UN Manual of Tests and Criteria She A i =5 f";‘H/\
External short |s1/se/ac.10/11/Rev. 7 Section 38.3 Test S Passed
circuit T.5 ==
U stae fpsdl
i 3J|Ji>ﬁ>\45’r/s?w\< %0/11 /Re \lr ! 38.3 RUGTE BB 4 6
3 IN Manual of Test nd Criteri e Appendix’'6
. Impact ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test 3% Appeniis™s p llls\fd
g a8
\IIIJ’ \(Uk. HIT/]/E‘:T
> WY ST/SG/AC. 10/11/Rev. 7 38. 3 w417 W% 7
7 A UN Manual of Tests and Criteria See Appendix 7 g /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T ‘ Passed ‘
T.7 :
& & FRAE T
g BT,’SU ,\( 10/11/Rev. 7 38.3 WiUGT WLEH & 8
] gﬁfﬁum‘;@‘ UN Manual of Tests and Criteria See Appeiiidix 8 "J\{fl
Forced discharge |y s6/ac. 10/11/Rev. 7 Section 38,3 Test B :
} ,8L | P4 e / o 0 (v o o o F(*Sbed
e 220 RIS C A e
Test Environment Ambient temperature:23°C, Ambient humidity:/%
Condition
A B
. Test Item
2 LRI L = 5% , =g
Subcontracted Test HOREE a8 / R y
Condition Subcontracted | Name Post Code
Laboratory 1k / w15 y
Address Tel
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o 3 | WA B LA | AEE
No. Name of Test Items Altitude simulation
' ? X I AT XA /E After % 13
*_f_‘% #unaiyi.%} IRIEAT Before RIS Aften })ﬁ_iéﬁli éﬁl‘l(—]‘:\@}i ;Et"ﬂ’_‘
- 2 A=A &
ST Sample Status RE iR RE FF3%B/E | Mass Loss | Residual | FLE
Sample Mass ocv Mass oCcVv oCcVv Other
No. /g N /g IV 1% /% Event
4‘.:/\. =
001 | ot riri® | 125,25 416 | 12530 | 416 0.00 | 100.00 | ©
D N2
002 | joeiCatr o 12543 4. 17 125. 41 4. 17 0. 02 100.00 | ©
W02 | e g | BT 4,17 (24.96 | 4.17 0. 01 100.00 | ©
004 | oy paiiit ] 126,14 1.15 126,17 | 4.15 0. 00 100.00 | ©
SR . o .
005 | gserepirs Al 1 125,30 417 | 125.27 | 417 0.02 | 100.00 | O
DINRalasFas
006 | sscppii il | 125.81 | 4.20 | 125.80 | 4.19 0. 01 99.76 | O
007 | gscre b it k124, 60 4. 16 124, 50 1. 16 0. 08 100.00 | ©
008 ZBCHCA N L 126. 01 416 126. 04 {16 0. 00 100.00 | ©

25CYC Fully charged

A I‘ < ¢[This space intentionally
2 o= left blank

&ii: Ll V-RA D-MAR R-AKA F-A2K O~k LA, LMK, R, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly,No Rupture & No Fire.
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] ) wRAE LA | AL
No Name of Test [tems Thermal test
s A2 . ~1 A = .
#% #\-ﬁr){k,{% 'Irfkg.l ] Before T%\;:ﬁ/é_ After })ﬁ:'_%#ﬁlk %‘J%%E ﬁ:—{&
o A2
%5 Sample Status FRE | FFRLE V% 2 F 349, | Mass Loss| Residual | L%
Sample Mass ocv Mass OCV OCV |Other
No. ‘g v /g % 1% /% | Event
001 | joyece®et | 125.30 4.16 125, 21 4.11 0. 07 98.80 | o
WA 2 < — -
002 | et | 125041 4.17 125. 41 1. 12 0. 00 98.80 | O
e Aps
003 | joerthl | 12406 | 47 124.92 | 4.12 0.03 | 98.80 | o
004 | opipstmL | 12617 4.15 126.05 | 411 0. 10 99.04 | o0
005 | soce pin pacy | 125 27 4.17 125.25 | 4.12 0. 02 98.80 | ©
. 25CYCHEAs £ . ‘ e o o .
006 | ppeonporirdi 149580 | 419 [1272 [ 410|006 | 9857 | O
007 | gscre b oot g | 124. 50 4.16 124.49 | 4.1 0. 01 98.80 | O
008 | oo, | 136504 4.16 125,98 | 4,12 0. 05 99.04 | o
V| ke [This space intentional Ty
ph FAE) o left blank

"egk gl

&ii: LR V-IRA D-AR R-RA F-A K 0-Ah. LA, LMK, R, ARK.
Note: L-L.eakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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] 3 BRRE LA | )
No. Name of Test Items | Vipration
“ s AL " <10 A .
B Bk A XJ2 AT Before RIS Aller R | R A w R | A
%5 Sample Status mE FHOE| RE FF 359, /E | Mass Loss | Residual | L%
Sample Mass ocv Mass oCcv ocv Other
No. /g N g A% /% /% Event
YC5EA i H — ‘ :
000 | ime et ey | 19531 4. 11 125. 26 4. 11 0.00 | 100.00 | O
002 | oyepegir i o 125 4.12 125. 46 11 0. 00 99. 76 0
‘ LCYCHEA: A HL A O - . N
003 || iove mitty dhoges | 12%: 92 112 124. 95 L1l 0. 00 99. 76 0
SEAS foFd .
004 | joyepurir et 126,05 | 41 126. 15 L1l 0.00 | 100,00 | o©
e ——
005 | psceopqern® | 12525 | 412 125. 31 4.11 0. 00 99. 76 o
ZSCYC,J‘L/I\fELE 0= ‘ 3 L 1 s TR
008 | pcve Fully chacied. | 12872 113 125. 76 4,12 0. 00 99. 76 0
BECYCH A £ . 24 5
007 | proniCmiilinl 124,49 Lo 4. 1 124, 58 111 0.00 | 1wo0.00 | o
008 R 125,98 | 412 | 126.00 | 410 0.00 | 99.76 | o

25CYC Fully charged

O Sl =
L.

left blank

This space intentionally

£ii: L-#R V-RA D-MEAK R-RA F-£K 0-Lk. AR, LMK, RHE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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a3 5 IR B A& AR tinn
No. Name of Test Items Shock
XIE AT Bef KI B Aft - g
*’T‘_‘?p ;’:;f_‘;‘ra#k;l& XIS HA] Before o= er /ﬁﬁjﬂli ﬂ"?']é?@/}. —ﬂ-'f‘@
B Gt St;uq R< Fw/E| RE FF3& &, /& | Mass Loss | Residual W%
Sample : ‘ Mass oCcVv Mass ocv OCV | Other
No. /g vV /g /V 1% /% Event
001 | oyt o | 125,26 | 411 125.27 | 4.1 0. 00 100.00 | o
:‘.’/\. &
002 | oy iRt ] 12546 | 41 125.43 | 4. 11 0.02 | 100.00 | o
e AN 28 _
003 | 1overoriy o | 124,95 | 411 124.88 | 411 0. 06 100.00 | o
e A2
004 | oeras At ] 12615 | 41 126.08 | 4. 11 0. 06 100.00 | o
T50YC L ‘
005 | sseromnni et ool 1zean | 4Ll 125.22 | 4.1 0. 07 100.00 | o
006 | ssotickmit. AUisetre | 4120 18578 | 412 0.02 | 100.00 | o
007 | gscm ot leigaess | 4.1 124.52 | 4,10 0. 05 99.76 | ©
008 | pscreppi el ] 126.00 | 411 126.03 | 4.11 0. 00 100,00 | ©

<o, JAThis space intentionally
D 23
’J‘ FatH left blank

£iF: LR V-IRA D-fRR R F-RK 0-Lak. LA, LMK, LA LR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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55 5 BMAA BA | A
No. Name of Test Hems External short circuit
¥ v A N =
s kA H AR R HEL AL
Max. External T erature
Sample No. Sample Status ax E\(tem/aclcl emperature Other Event
LCYCH5E4> 78t EE 9
001 1CYC Fully charged 56.2 =
A 1CYCsE 47l EE
002 ICYC Fully charged 5.0 Q
LOYCHE A 78 £g 9
003 1CYC Fully charged 9.2 0
1CYCHEAS A i -
004 1CYC Fully charged h6.0 O
25CYCHEA cq
005 25CYC Fully charged 26. 9 -
. 25CYCE il £R ¢
006 25CYC Fully charged 96. 2 0
- 25CYCog 4 FE i, -
007 95CYC Fully charged 962 0
DRV S Do
008 25CYCHEA Fr H, 56. 4 0

25CYC Ful ly eharvged

LR

This space intentionally left
blank

ZiE: DM R-ARE F-R K O-RfHR. RAK. LAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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B
No.

KRR B & AR

Name of Test [tems

fii it

Tmpact

Hams

SR A&

A ot ) R 2R

Max. External Temperature

H AL F

Sample No. Sample Status C Other Event
10YC 50%7% 4 )
009 1CYC 50% Capacity 134.9 i
1CYC 50% 78t o 3
010 1CYC 50% Capacity 127.3 Q
1CYC 50%7% Hi a8 o
011 1CYC 50% Capacity 139.6 0
( LCYC 50%7F fit 96 - :
012 1CYC 50% Capacity 136. 3 0
. 1CYC 50%7E H a0 .
i1a 1CYC 50% Capacity 1361 0
25CYC 50%75 05t
014 25CYC 50% Capacity 8.7 L
& 2BOYC RO Wi
015 PACYG.5U% Capaeity LIS U
. 260YC 0%t 5
016 DEovC SO i v 139. 1 0
26CYC 50% 7R O
017 25CYC 50% Capacity 125. 2 0
ICOVC I (1/“'/\; e
018 25CYC 50K s 119, 2 0

25CYC 50% (.‘w‘.l[):,ll' it y

AT 41

This space intentionally
blank

lef't

&ix: D-fRIR F-RK 0-RMIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




AL T FRAS RA PR3]
¥om RS- AT
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 7

NO. 1121060688

9/11
e : BRFEE LA | i
No. Name of Test ltems Overcharge
s ok A H A%
Sample No. Sample Status Other Event
p p
1CYCHE 4 A HL

019 1CYC Fully charged Q

) 1CYCHE A # i,
020 1CYC Fully charged a

. LCYCyE A 7RI

)
021 1CYC Fully charged Q

i LCYCHE4m A vy
022 1CYC Fully charged Q

’ 25CYCHEAS A H
023 25CYC Fully charged Q

. 25CYCTE A
024 25CYC Fully charged 0

; 20YCHE A Al ‘

)
025 25CYC Fully charged o
026 25CYC5E 43 et 0

20CYC Fully charged

This space intentionally Teft blank

Fix: D4R F-AZ K O-RMIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N
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it 8 AR A 4 A i
No. Name of Test Items Forced discharge
*%vﬁ:%% ’Ficx?n)}ké -}E‘t/f&ﬂ'_,%.
Sample No. Sample Status Other Eveitt
021 I g 0
028 1CYC 11(;?1(‘!34 ?;iJZ£:tl%11‘gl‘rl O
029 1CYC 11553’1( 1’\b (11 iéi‘ﬁtl'gtx d 0
030 (% T lyl(:l’)_\lvj lll\i)f(rl}lil e 0
031 1CYC lr(uyltl'»L /j; ib;((_'llt{'irgm:] 0
032 1CYC 15?1(11? ?;i(’ﬁ:ll%xl'ge(l O
033 10YC Ir(‘\ 1Yl( 1]\b E:Ji%llf 1'.-'1 rged 0
031 10YC 1F(n |Y1(1J»L sll]ﬁrl?' g 0
035 1CYC LJ(u\l‘l}»b ﬁ?ﬁil‘xtwgcd 0
036 LCYC Fu 1L1vb l\ i)illtflu ged 0
037 2:«\'("21}5{ ‘Yl( ‘1’;‘5 ?Iiyiirlllwl:argod 0
038 zmr JI(L?I(I}I :lI ifﬁ-l}%arg ed 0
09 37(\(l-;(11\l( l\h f(li:h:ic?nm d O
040 25CY(,;2 g{?l(l/} Tlﬁ:j}'}t]ll rged O
041 25(,‘\'(? ;(1}1( I’\L /(‘leifx rged 0
042 25(‘Y(?;’§I<(‘1‘1Y\( |I\L J?l\i):f(p[l%. viged O
043 25CY(:,Z SP(L}lLlijji\lnfclr%nged 0
044 25CYC2 1?1(1}; Tiiﬁ(clllin’ged 0
045 25CYC? br?l?: i‘i}lbf clllqlarged Y
046 25CYc2 SFCUYICI% Tibf clllflar ged 0

FiE: DR F-RK -, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

s
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rgeable Lithium-lon Battery

{{

£

sk ff

o

\

=
it



